
 

Switching to Sitagliptin for adults with Type 2 Diabetes Mellitus (T2DM) 

Background 

• In March 2023, the following recommendations on DPP-4 inhibitor choice were agreed by the 

Hertfordshire and West Essex Area Prescribing Committee (HWE APC): 

• A DPP-4 inhibitor comparison document can be found at the following link 
 
Switch guidance 

• Existing patients currently prescribed other DPP-4 inhibitors (excluding generic sitagliptin) should be 

considered for a switch to sitagliptin following assessment against the inclusion/exclusion criteria below. 

• All patients currently prescribed branded Januvia® should be switched to generic sitagliptin. 

• The most recent eGFR measurement should be used to determine the correct dose of sitagliptin (see 

table below). Patients with T2DM should have their renal function measured at least annually. Where a 

patient has not had their renal function measured within the last year, this should be performed (and this 

will also inform the switch). 

• Patients who have been switched from other DPP-4 inhibitors to sitagliptin should be informed using the 

following patient letter. 

 
Inclusion criteria 

Patients aged 18 years and older currently being prescribed alogliptin (Vipidia®), linagliptin (Trajenta®), 

saxagliptin (Onglyza®), vildagliptin (Galvus®) and branded sitagliptin (Januvia®) for the treatment of T2DM. 

 
Exclusion criteria 

• Previous intolerance to sitagliptin or any of the excipients listed in the SPC 

• Previous treatment failure with sitagliptin 

• Patients with severely impaired renal function (eGFR < 30 ml/min/1.73 m2) including patients whose 

eGFR is expected to be < 30 ml/min/1.73 m2 before their next annual diabetes review   

• Patients who have had a previous episode of AKI 

• Patients who have severe hepatic impairment (Child-Pugh score > 9) 

 
Recommended doses of sitagliptin based on eGFR 

eGFR (mL/minute/1.73 m2) Dose 

≥ 45 100mg once daily 

≥ 30 to < 45 50mg once daily 

< 30 
25mg once daily  

Not eligible for switch – locally linagliptin is recommended for this 
cohort. 

Further details available on BNF and SPC   
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First choice – sitagliptin  

Second choice – linagliptin – preferred for the following patients: 

• Patients with severely impaired renal function (eGFR < 30 ml/min/1.73 m2) including patients 

whose eGFR is expected to be < 30 ml/min/1.73 m2 within a year.   

• Patients who have had a previous episode of Acute Kidney Injury (AKI). 

 

 

https://www.hweclinicalguidance.nhs.uk/all-clinical-areas-documents/download?cid=163&checksum=0777d5c17d4066b82ab86dff8a46af6f
https://www.hweclinicalguidance.nhs.uk/all-clinical-areas-documents/download?cid=1149&checksum=09c6c3783b4a70054da74f2538ed47c6
https://www.medicines.org.uk/emc/search?q=sitagliptin
https://bnf.nice.org.uk/drugs/sitagliptin/
https://www.medicines.org.uk/emc/search?q=sitagliptin

